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Client SHENZHEN PKCELL BATTERY CO., LTD.
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Add. of Client 7th Floor, block B, Yicheng Huanzhi center, Renmin Road, Longhua District,
Shenzhen, China.
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Lithium Battery Drop Test Report

I . SAMPLE DESCRIPTION £ 5L ik

Sample
Model CR2032
s

Product Name LITHIUM BATTERY
FEim A FR P

Manufacturer | SHENZHEN PKCELL BATTERY CO., LTD.
&R VEYIITIT 5 et A R 45 B

Address 7th Floor, block B, Yicheng Huanzhi center, Renmin Road, Longhua District, Shenzhen,

China.
Yk YT AR A RLBE S R L B 7 2

Packaging
Trade Mark Cell Shape Button dimensions

Pk wERR | mnp | @ET | @7e1esa7omn
(LXWXT)

Nominal Rated Battery
Voltage : Capacity 210mAh Number 840/PCS

PR LR VR b =

Net weight of
Gross weight batteries per
per package package 1.792kg/packing
HUREE B e F LR
) 7 B

Receiving Completing
Date 2022.12.22 Date 2022.12.23
BRH# 5eR% H B

II. STANDARD #5i

22 Revised Edition of the {Recommendations on the Transport of Dangerous Goods, Model
Regulations) (ST/SG/AC.10/1/Rev.22).

CRTEREVERNENT HEEA) F 22 .

M. TESTITEM k5 H

1). Drop test BEIE I
2). Packing weight test {225 & 21115,

IV. TEST METHOD iy vk

The package of batteries is dropped from 1.2m, Stimes per package. The test floor is
concrete floor, each package is capable of withstanding a 1.2 meter drop test in any orientation
without damage to cell or batteries contained therein. Without shifting of the contents so as to
allow battery to battery (or cell to cell) contact and without release of contents.
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V. TEST RESULT k&t 5
1) Drop test k¥l

Drop position Test status Conclusion

BRI B RSB Z5
Front Without damage packaging Pass
HITH ALRHE i
Edge Without damage packaging Pass
prikzd BERRH IR a1
Angle Without damage packaging Pass
g4 BERBCE IR Gt
Side Without damage packaging Pass
{md ce BEBEERIF Gtk
Top Without damage packaging Pass

TH & BEBERR Gk

2) Packing weight test {22 8 5l
Test item Weight & Remark
AT H (kg) #E

Packing weight test
BEEFNR

2.46
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Lithium Battery Drop Test Report
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Package H3#: (13i2)
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Lithium Battery Drop Test Report
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Important Notice

. The test report is invalid without the official stamp of NCT.
ARG L NCT mE L.

i Nﬁg_?_dy is allowed to photocopy or partly photocopy this test report without written permission of
R NCT BHEFRZ, AR MR ARG 5.

. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ARG HAHEN . FEA RERAEL LA

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

ME®iL. Zf. ZE. BE. G s AEFERESRE LR
. Objections to the test report must be submitted to NCT within 15 days.
MREBEA R RTWEREGCHE 15 RN RAEAFEH.
. The test report is valid for the tested samples only.
AR T I A A R
. The Chinese contents in this report are only for reference.
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